TRINTELLIX, VILAZODONE HCL

CRITERIA

Two of the following drugs need to be used first (step 1 drugs): bupropion, citalopram, desvenlafaxine succinate er, duloxetine, escitalopram, fluoxetine, fluvoxamine, paroxetine, sertraline, venlafaxine.

BIMATOPROST

CRITERIA

The following drug needs to be used first (step 1 drug): latanoprost eye drops.

BRIVIACT 10 MG TAB, BRIVIACT 10 MG/ML SOLUTION, BRIVIACT 100 MG TAB, BRIVIACT 25 MG TAB, BRIVIACT 50 MG TAB, BRIVIACT 75 MG TAB

CRITERIA

The following drug need to be used first (step 1 drugs): levetiracetam.

CARVEDILOL PHOSPHATE ER

CRITERIA

The following drug needs to be used first (step 1 drugs): carvedilol immediate release.

DONEPEZIL HCL 23 MG TAB

CRITERIA

One of the following drugs need to be used first (step 1 drugs): donepezil 5mg, donepezil 10mg.

FEBUXOSTAT

CRITERIA

The following drug needs to be used first (step 1 drugs): allopurinol.

TOLTERODINE TARTRATE, TOLTERODINE TARTRATE ER

CRITERIA

One of the following drugs need to be used first (step 1 drugs): oxybutynin, trospium, solifenacin

RUFINAMIDE

CRITERIA

Two of the following drugs need to be used first (step 1 drugs): clonazepam, divalproex sodium, felbamate, lamotrigine, topiramate.